
Preliminary Engineering Report  
Interstate Frontage Road Wastewater Improvements Project 

for  
Sandoval County, New Mexico 

 
March 2015 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Souder, Miller & Associates 
2904 Rodeo Park Drive East Building 100 

Santa Fe, New Mexico 87505 
(505) 473-9211 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

     
 

 
 

Blank Page 

 





Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

     
 

 
 

Blank Page 

 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

     
 

TABLE OF CONTENTS 
[...]
A map of the project planning area is included as Figure 1. 

 Environmental Impacts v.
Environmental impacts of this alternative include the risk of potential groundwater 

contamination from the on-site disposal systems.  

 Land Requirements vi.
There are no land requirements for this alternative.  

 Potential Construction Problems vii.
There are no construction problems associated with the no-action alternative. 

 Sustainability Considerations viii.

a. Water and Energy Efficiency  
Not applicable 

b. Green Infrastructure 
Not Applicable 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 14 

c. Other 
Future economic development may be limited due to a lack of access to sewer facilities. 

 Cost Estimates ix.
There are no costs associated with this alternative.  Private developers would be 

responsible for any costs associated with providing wastewater collection and treatment. 

  



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 15 

 Alternative 2 - Connect to Existing Public Sewer System B.
i. Description 

Alternative 2 consists of constructing a wastewater collection system that would connect to 

the Town of Bernalillo’s existing sewer system.  A combination of gravity and force main 

sewers would collect, and transfer, wastewater from the project planning area into the Town 

of Bernalillo system for treatment and disposal.  The alternative assumes that all existing on-

site systems would be required to connect to the new collection system.  

The collection system for this alternative would need to be finalized during the design phase, 

but the planning level design consists of gravity sewers, pressure sewers, lift stations, 

manholes and all other appurtenances required to complete the system. 

The collection system would connect to the Bernalillo sewer system via two horizontal 

boreholes drilled under I-25.  The north crossing would connect to a manhole located near 

the Motel 6 on North Hill Road via a force main pipeline. The south crossing connects to a 

manhole located on Richardson Drive (approximately one mile south of US-550). 

Key components of the new collection system include the following: 

• 8,800 linear feet of 6-inch PVC force main sewer pipe 

• 9,200 linear feet of 8-inch PVC sewer pipe 

• 4 lift stations 

• 25 manholes 

• 700 linear feet of directional drilling and casing at two locations under I-25 

 
ii. Design Criteria 

Standard engineering and construction practices will be used in the design of this 

alternative, as well as design criteria provided in NMED’s Recommended Standards for 

Wastewater Facilities (NMED, 2003) and national standards. The design criteria shown in 

Table 2 were developed for the alternative. 

 

 

 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 16 

Table 2: Alternative 2 Design Criteria 

Parameter Criteria 
Average Daily Flow 236,000  gpd 
Peak Flow (multiplier of 2.5) 590,000 gpd 
Minimum Gravity Main Pipe Diameter 8-inches 
Minimum Force main Pipe Diameter 4-inches 

Minimum Slopes 8-inch Diameter:  0.40 percent 
10-inch Diameter: 0.28 percent 

Manhole  Spacing 400 feet 
 

iii. Map 
A preliminary layout for Alternative 2 is shown on Figure 5.  

 

 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 17 

 

Figure 5: Conceptual Layout for Alternative 2 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 18 

iv. Environmental Impacts 
No adverse environmental impacts are expected for the installation of the new sewer 

system.  Installation of most of the wastewater collection system would involve using public 

right-of-way (ROW) along roadways.   

v. Land Requirements 
No additional land acquisition is required.  New facilities will be placed on existing public 

right of ways.  

vi. Potential Construction Problems 
Directional drilling is required in two places to cross under I-25.  Existing utilities and 

unforeseen subsurface conditions (such as rock) could slow construction.  Permitting within 

the I-25 and NM 165 corridors will be required from the New Mexico Department of 

Transportation-Environmental Section.   

vii. Sustainability Considerations 
a. Water and Energy Efficiency  

Electrical energy will be needed to supply power to a lift pump station.  The pump motor and 

controls will be designed to minimize power consumption.  

b. Green Infrastructure 
Not applicable 

c. Other 
Connection to the existing Town infrastructure has the added benefit of operational 

sustainability. The Town currently has trained and certified operation and maintenance staff 

that would include the proposed improvements under their supervision.  

viii. Cost Estimates 
The cost estimate for this Alternative are considered conceptual, planning level estimates.  

Allowances have been added to adjust raw costs for the uncertainty associated with the 

conceptual design level presented in this PER.  

The summary of costs is presented in Table 3.  A complete cost breakdown for this 

Alternative is provided in Appendix D. 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 19 

Table 3: Alternative 2 (Connect to Public Wastewater System) Summary of Costs  

Item  Amount  
Capital Costs: 
Planning & Design (10% of construction)  $                          326,000.00  

Easements and Right of Way  $                            10,000.00  
Environmental, Archeological and Hydrology 
Services  $                            10,000.00  

Construction (including NMGRT)  $                       3,260,000.00  

Legal Fees  $                              5,000.00  

Total Capital  $                       3,611,000.00  

Annual Costs $                          264,000.00  

 

Bernalillo did not provide a detailed breakout of annual wastewater operating costs for this 

PER; however; the Town of Bernalillo’s Department Head Report was used as an estimate 

of the current wastewater utility expenses.  The total budget for wastewater department 

expenses was $778,346 as of January 31, 2014.  Based on 9,200 connections, the annual 

average unit expense cost is $84.60 per connection.  

As discussed previously, commercial/industrial developments will comprise 237 acres.  At 

the rate of 1 connection per one-half acre, it is estimated that the project planning area will 

have 474 new Commercial, Industrial, and Institutional (CII) connections.  Based on the 

analysis developed for the Water System Improvements PER it is estimated that the project 

planning area will add 744 new residential connections for a total of 1,218 new sewer 

connections.  The portion of Bernalillo’s annual expense for the wastewater system 

expansion into the project planning area is then approximately $103,050. 

  



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 20 

 Alternative 3 – New Centralized Public Wastewater System C.
i. Description 

This alternative consists of construction of a wastewater collection and treatment system.  A 

combination of gravity and force main sewers would collect wastewater from the project 

planning area and convey it to a new, central wastewater treatment plant. Any existing on-

site systems would be required to connect to the new collection system.  

ii. Design Criteria 
Standard engineering and construction practices will be used in the design of this 

alternative, as well as design criteria provided in NMED’s Recommended Standards for 

Wastewater Facilities (NMED, 2003) and national standards. The design criteria shown in 

Table 4 were developed for the alternative. 

Table 4: Alternative 3 (Centralized Wastewater System) Design Criteria 

Parameter Criteria 
Average Daily Flow 236,000 gpd 
Peak Flow (2.5 multiplier)  590,000 gpd 

Minimum Gravity main Pipe Diameter 8-inches 

Minimum Force main Pipe Diameter 4-inches 

Minimum Slopes 8-inch Diameter:  0.40 percent 
10-inch Diameter: 0.28 percent 

Manhole  Spacing 400 feet 

Organic Loading (Domestic) 0.17 pounds BOD5/capita-day 

Wastewater Strength 200 mg/l BOD5 

Final Effluent Limits Same as NPDES Permit# NM0023485 
Town of Bernalillo (Appendix C) 

 
iii. Collection System 

The collection system for this alternative would need to be finalized during the design phase, 

but the planning level design consists of 8-inch gravity sewer lines, lift stations, pressure 

sewer lines, and manholes.  The new collection system would include installation of the 

following: 

• 9,400 linear feet of 6-inch PVC force main sewer pipe 

• 8,100 linear feet of 8-inch PVC sewer pipe 

• 4 lift stations 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 21 

• 21 manholes 

• 200 linear feet of directional drilling and casing at under NM-165. 

• 8,200 linear feet of 8-inch PVC effluent disposal line 

• Pre-engineered Wastewater Treatment Plant 

 

iv. Wastewater Treatment and Disposal 
The following alternatives for wastewater treatment were considered for this alternative: 

• Facultative or Aerated Lagoons 

• Pre-engineered hybrid treatment systems.  

Facultative and aerated lagoons were eliminated from further consideration due to the large 

land area (10 or more acres) required for effective treatment and the potential for nuisance 

odors.  

One type of pre-engineered hybrid treatment system is the WesTech STM-Aerotor™ which 

is a hybrid activated sludge system that combines aeration and biological nutrient removal 

processes in a single reactor basin.  A pre-engineered hybrid treatment system utilizing 

fixed film and activated sludge such as the WesTech STM Aerotor™ is used as the basis of 

design.  Note that other products are capable of providing similar results.   

The pre-engineered system includes influent headworks, primary clarifiers, treatment 

system, final clarifier and tertiary treatment using gravity filtration.  The treated wastewater 

would then be discharged into an approved disposal area.  Two parallel operating units will 

allow one to be removed from service during maintenance. 

The wastewater will be treated by an activated sludge with enhanced aeration process.  The 

activated sludge treatment process is controlled by the rotation of a wheel which captures 

air and draws it down into the settled sewage.  Additional aeration from cascading action is 

realized by water draining out of the media as it rotates out of the water.  

The STM™ media provide a large surface area for fixed film attached growth organisms. 

Attached growth organisms can provide as much as 15 to 25 percent of total treatment 

depending on available food source.   

This alternative considered the following options for treated effluent disposal: 

• Subsurface Infiltration beds 

• Evaporation Lagoon 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 22 

• Surface Discharge 

 

The alternatives of subsurface infiltration beds and evaporation lagoons were rejected due 

to the very large land area required for these alternatives (50+ acres).  A surface water 

discharge is considered as the basis of design for this alternative. 

This system will also require a treated effluent discharge pipeline to be installed to an 

acceptable discharge point.  A discharge point located along the Rio Grande near the 

existing discharge for the Town of Bernalillo WWTP was chosen for the basis of design for 

this alternative.   

v. Map 
The general process flow diagram is shown in Figure 6.  A conceptual layout map of the 

proposed Alternative is provided on Figure 7. 

 

PRIMARY 
CLARIFIER

PRIMARY 
CLARIFIER

PRE-ENGINEERED
TREATMENT SYSTEM

FINAL
CLARIFIERINFLUENT

SURFACE 
DISCHARGE

Figure 6: Wastewater Treatment System Flow Diagram (Alternative 3) 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 23 

 
Figure 6: Alternative 3 – New Wastewater System Conceptual Layout Figure 7: Conceptual Layout for Alternative 3 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 24 

vi. Environmental Impacts 
Minimal environmental impacts associated with this alternative are expected. Sewer 

pipelines and manholes will be installed adjacent to existing roadways and easements or in 

previously disturbed areas.  Work in NMDOT right-of-ways will receive an environmental 

review as part of their permitting requirements. 

vii. Land Requirements 
Land acquisition or easements will be required for the treatment facility, collection lines and 

the effluent disposal line.  The collection lines are expected to be constructed within existing 

NMDOT right-of-ways in the frontage road.  The wastewater treatment plant is estimated to 

require 3 acres of land located within the project planning area.  The effluent disposal line 

will require easements from private and public entities along the proposed alignment.   

viii. Potential Construction Problems 
Directional drilling is required to cross under I-25 and NM 165.  Directional drilling may also 

be required for the installation of some portions of the effluent disposal line.  Existing utilities 

and unforeseen subsurface conditions (such as rock or high groundwater) could slow 

construction.   

ix. Sustainability Considerations 
a. Water and Energy Efficiency  

This alternative will require electrical power for four lift stations and the treatment plant.  

These facilities will be designed using the most current and efficient components and 

controls in order to reduce the energy required for operation.  

b. Green Infrastructure 
Not applicable 

c. Other 
This alternative requires the formation of a public wastewater association that can manage, 

operate and maintain the system.  The association should hire qualified operators and 

managers to ensure the system is sustainable. 

x. Cost Estimates 
The cost estimate for this Alternative is considered conceptual with the assumptions 

provided in Alternative 2.  Since costs for fixed film and activated sludge wastewater 

systems are generally comparable, a unit cost approach using publish data was utilized to 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 25 

estimate treatment costs (WERF, 2013).  The summary of costs is shown in Table 5.  A 

detailed cost summary for this Alternative is provided in Appendix D. 

Table 5: Alternative 3 (Centralized Wastewater System) Summary of Costs  

Item  Amount  
Capital Costs: 
Planning & Design (8% of construction)  $                     990,000.00  

Easements and Right of Way  $                       50,000.00  

Environmental, Archeological and Hydrology Services  $                       10,000.00  

Construction (including NMGRT)  $                  9,900,000.00  

Land Acquisition  $                       50,000.00  

Legal Fees  $                       25,000.00  

Total Capital  $                11,025,000.00  

Annual Costs  $                     762,000.00  
 

 

 
 
 
 
 
 
 
 



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 26 

 
 
 

Blank Page 
 
 
 
 
 
 
 
  



Preliminary Engineering Report 
Interstate Frontage Wastewater Improvements Project 

 

Page 27 

5. SELECTION OF AN ALTERNATIVE 
This section evaluates each of the alternatives based on monetary (life-cycle cost) and non-

monetary factors.  Asset management and analysis of overall current energy consumption 

were not a part of the scope of the PER, however the proposed alternatives are evaluated 

considering these criteria. 

 Life Cycle Costs A.
The life cycle cost analysis is determined from the net present value (NPV) of each 

alternative based on a 20-year planning period and a discount rate of 1.6 percent (USOMB, 